CROSS SECTION I-1

CROSS SECTION II-1I

B5025C BS040C
0801-2346 | 0801-2347
ONAL DRAWING METER WITH
ER 0801-3117 | 0801-3118
TYPE FLOWCOUNT E200 0801-3130 | 0801-3131
INDUCTIVE/INCREMENTAL PULSE
TRANSMITTER BOX 0801-3133 | 0801-3134

/_!\

st

NN
(S A NNNNN



http://www.pdfxviewer.com/
http://www.pdfxviewer.com/

ITEM| PART
No. | NUMBER RTY [PART NAME MATERIAL
1 0417-0005] 1 [NUT, RING, M36x1.5 x ID 22.8 x &6 mm AISI 316
2 1 |ASSY, MAGNET
0313-0004 STANDARD, OD 20.9 x 15 mm AISI 316/FERROXDURE
0313-0031 CLOSED, OD 20. 9 x 10 mm AISI 316
3 0409-0026| 1 |[CAP, MAGNET, OD 22, 6734 x 21 mm AISI 316
4 0733-0630| &6 |SCREW, HEX. HEAD, M& x 30 mm, DIN 933|STEEL 8.8
44 | 0718-0600| 6 [SPRING WASHER M6, DIN 127|SPRING STEEL
= 1 |[O=RING, ID 25 07 x @2 62 mm
0630-3120 VITON
0630-4120 VITON/PFA
0630-9120 KALREZ
[ 0402-0651| 1 |COVER, FRONT, @135 x 22.5 mm DUCTILE IRON
7 1 |HOUSING, NCLUDING ITEM No. 16 DUCTILE IRON
0401-0559 FLANGE, DIN PN&e
0401-0057 FLANGE, DIN PN10/16/25/40
0401-0390 FLANGE, ANST CLASS 130RF
0401-0391 FLANGE, ANSI CLASS 300RF
0401-0432 FLANGE, JIS 5K
0401-0392 FLANGE, JIS 10/16/20K
8 2 [0-RING,
0630-3155 ID 101. 27 x @2 62 mm VITON
0630-4902 I0 104. 30 x @2. 62 mm VITON/PFA
0630-9155 I0 101. 27 x @2. 62 mm KALREZ
9 0402-0652| 1 |COVER, BACK, @135 x 18 mm DUCTILE IRON
0 0733-0630| 6 |[SCREW, HEX. HEAD, M6 x 30 mm, DIN 933|STEEL 8.8
DA | 0718-0600| 6 [SPRING WASHER M6, DIN 127 |SPRING STEEL
1 2 |BEARING, BALL, OD 30 x ID 10 x 9 mm
0601-7010 HIGH TEMP STEEL
2601-6200 | STANDARD WITH 2 GUARD PLATES STEEL
1601-6200 STAINLESS STEEL STAINLESS STEEL
12 1 |[ROTOR, OD 73710 x 64/84 mm DUCTILE IRON
0403-0138 STANDARD
0403-0001 OVERSIZED
13 4 |VANE, 64 x 24 x B mm CARBON
0405-0029 STANDARD
0405-0041 OVERSIZED
14 0404-0126| 2 |ROD, VANE @5 x 30 mm AIS] 316, HRD.
16 0705-06l12| 4 [PIN, DOWEL, #6mbé x 12 mm, DIN 6325|STEEL, HRD.
17 1 |SHAFT, MAGNET, OD 10 / M5x0. 5 L=33. 5 mm|STEEL
0404-0412 FLOW DIRECTION LEFT TO RIGHT
0404-0413 FLOW DIRECTION RIGHT TO LEFT
36 0436-0112| 2 [PIN, ECCENTRIC OD 8/5. 3 x 17/ mm AISI 316
ASSEMBLY DRAWING 0801-2335
DATE 1 19-09-2013
VAF e
CHECKED : MR
MATERIAL 1 DUCTILE IRON
INGSTRUMENTS SEMI_MAT. ! -
PARTS LIST _
METER BS025C 0801-2346 [ |
DN25 PN2S REV
PART OF
= - = &“ ‘-\_,Inusmmun:mmrwm
s s o wa () T s e |

42


http://www.pdfxviewer.com/
http://www.pdfxviewer.com/

	1. PREFACE
	1.1 GENERAL
	1.2 SYMBOLS
	1.3 COPYRIGHT

	2. PRODUCT DESCRIPTION
	2.1 PRINCIPLE OF OPERATION

	3. TECHNICAL SPECIFICATIONS
	3.1 FLOWMETER
	3.2 OPTIONAL PULSE TRANSMITTER
	3.2.1 Technical specification of pulse transmitters
	3.2.2 Intrinsic safe operation

	3.3 OPTIONAL PULSE DISCRIMINATOR
	3.3.1 Technical specifications of the pulse discriminator

	3.4 LIQUID FILTER
	3.5 WEIGHT OF FLOWMETERS AND COUNTERS

	4. SAFETY INSTRUCTIONS
	5. UNPACKING
	6. INSTALLATION AND FIRST USE
	6.1 BEFORE INSTALLING FLOWMETER
	6.2 GENERAL
	6.3 SYSTEM LAYOUT RECOMMENDATIONS
	6.3.1 Supporting the flow meter
	6.3.2 Bypass piping arrangement
	6.3.3 To prevent the flowmeter from emptying
	6.3.4 To prevent measuring air

	6.4 TO INSTALL FLOWMETER
	6.5 ELECTRIC CONNECTION DIAGRAMS
	6.5.1 Connection cables
	6.5.2 Connections at totaliser
	6.5.3 Connections at 6-pole connector
	6.5.4 External connections at pulse transmitter box


	7. OPERATING INSTRUCTIONS
	7.1 START-UP PROCEDURES
	7.1.1 Initial start-up of a flowmeter system with bypass
	7.1.2 Initial start-up of a flowmeter system without bypass

	7.2 OPERATION OF COUNTERS
	7.2.1 Totaliser
	7.2.2 FlowCount Rate-Totaliser


	8. MAINTENANCE
	8.1 GENERAL
	8.2 ACCURACY CHECK
	8.3 CHECK OF TOTALISERS

	9. SERVICE AND REPAIR INSTRUCTIONS
	9.1 GENERAL
	9.2 TO REMOVE FLOWMETER FROM PIPING SYSTEM
	9.2.1 General procedure
	9.2.2 To empty piping system
	9.2.3 To drain flowmeter
	9.2.4 To remove flowmeter from piping system

	9.3 DISMANTLING
	9.3.1 To remove flowmeter from liquid piping
	9.3.2 To remove counter from flowmeter
	9.3.3 To remove magnet cap and magnet
	9.3.4 To remove front cover
	9.3.5 To remove rotor/vanes assembly
	9.3.6 To remove back cover
	9.3.7 To inspect inside of meter body
	9.3.8 To inspect rotor and vanes
	9.3.9 To inspect bearings and rotor shaft
	9.3.10 To replace bearings

	9.4 TO RE-ASSEMBLE A FLOWMETER
	9.4.1 General
	9.4.2 To install back cover
	9.4.3 To install front cover to meter body
	9.4.4 To install inner magnet
	9.4.5 To install magnet cap
	9.4.6 To install pulse transmitter box or counter

	9.5 FINAL PERFORMANCE CHECK
	9.6 CHANGING THE FLOW DIRECTION

	10. TAKE OUT OF SERVICE
	11. REMOVAL AND STORAGE OF EQUIPMENT
	12. MALFUNCTION AND SEND FOR REPAIR
	13. ENVIRONMENT
	14. DISPOSAL
	15. TROUBLE SHOOTING
	15.1 TROUBLE SHOOTING CHART
	15.2 CONDITIONS FOR RETURN OF GOODS

	16. CERTIFICATES
	17. DRAWINGS
	17.1 ASSEMBLY DRAWINGS AND PARTS-LISTS
	17.2 DIMENSIONAL DRAWINGS

	18. ABBREVIATIONS
	19. SPARE PARTS
	20. WARRANTY CONDITIONS

